PARTS CATALOGUE

GROUP 7.000
FRAME—SPRINGS
BUMPER

ILLUSTRATION PAGE
FRONT AND REAR BUMPER ..., 1-13
REAR SUSPENSION ... ... ... e 14

SPRING CHARTS ... .. e 1-10




FIREBIRD

PARTS CATALOGUE

1967-68 FIREBIRD FRONT BUMPER

Key Part Name
1 — BAR, Front Bumper Impact (w/400 Sport OPHOn) v« v v v v vevererroonnesonss
BAR, Front Bumper Impact (Exc. 400 Sport Option) ........ P
2 — REINFORCEMENT, Front Bumper Bar fo Frame Bar =R.H, ... v evevevnocnvenan
3 — BOLT, Bumper Bor Reinforcement to Frame Bar (3/16"-16x 1 1/4%), . ..........

4 — NUT, Stabilizer to Rod Support Gusset (5/16"=18) .. ... vt vtvvnnrnnnrenns
5 — STABILIZER, Front Bumper . .
& — WASHER, Stabilizer to Rod Support Gusset (1 1/8" O.D.) ... i vevevvnnnnnns
7 ~ PUSHNUT, Bumper Bar Upr. Reinf. to Frame Bar (3/8"-16) ..t evvvsvnennnnns
8 — BAR, Bumper Bar to Frame - R.H. ...
9 = WASHER, Bumper Bar Reinforcement to Frame (13/32“ 1.D.x3/4"0.D.) ........
10 — LOCK WASHER, Impact Bar Reinforcement to Frame (3/8") .. .....cvenuuus.
11 — NUT, Impact Bar Reinforcement to Frame (3/8"=16) .. . v v v v v vvsovnneenns
12 — LOCK WASHER, Bumper Bar Reinforcement to Frame (3/8“ RSP v
13 — WASHER, Bumper Bar Reinforcement to Frame (13/32" 1.D. x 3/4" O.D. ) N
14 — FILLER, Impact Bar to Fender - R.H. (Plastic) ........ Cetees et eae
15 — NUT, Impact Bar to Upper Reinforcement (3/8"=16) .. ..t vt vevnaonennns
16 — REINFORCEMENT, Front Bumper Bar-Upper..............‘..........

17 — BAR, Bumper Bar fo Frame - L.H, ....

L N N R R R R N

.o I I R R R R R N R I ]

L N I R R I R NI S AT S e e

18 — WASHER, Bumper Bar Reinforcement to Frame (3/32" |.D. x 3/4" O.D.) . ... v. ..
19 = FILLER, Impact Bar to Fender = LH. (Plastic) . . . v v iv v vnvnvenrvonnnens

20 — LOCKWASHER, Bumper to Frame ... ..

— NUT, impact Bar to Frame (1/2"-13) .
22 — REINFORCEMENT, Bumper Bar to Frame Bar - L.H. ... ...couiuiviviannnsss
23 — BOLT, Impact Bar to Frame Bar Reinf. (3/8"<16x7/8") o v tvuvvnnnennnens
24 — BOLT, Impact Bar to Frame Bar Upper Reinf, (3/8"=16x 1") . vvvivvnnrvnnnns
25 — BOLT, Front Bumper Impact Bar (3/8"=16x 1"} .. .i vt ivivnnannasvonnas
26 — NUT, Emblem to Impact Bar (F10-24) ... ......ovvivevrvnnnrnnen. ..

27 — SPACER, Front Bumper Emblem ..

\ 28 ~ EMBLEM, Front Bumper

e

LR R R R I I AR S SR PR INY

LR R R S R O I A A P

Part No.

9789777
9788848
9788852
9789452
124824
481705
9422759
NS,
9789145
502306
120382
124824
120382
502306
9789798
9411507
9788849
9789146
502306
9789799
1362249
9422301
9788853
3774573
186678
9789453
120861
9789776
9748667

8.916
7.83)
8.929

7.836
7.836 .
8.931
8.916
8.931

7.865
8.917
7.831
7.836
7.836
7.865
7.831
8.917
7.836
7.852
8.900
7.852
8.915
7.831
7.831

GROUP 7.000 ILLUSTRATION 1



‘

PARTS CATALOGUE

NOTES




FIREBIRD

PARTS CATALOGUE

1967-68 FIREBIRD REAR BUMPER

Key Part Name
1 — BAR, Rear Bumper Impact . . ........ ... oot ares
2 — BAR, Rear Bumper to Body - Intermediate ~ L.H. . . oo vi it
3 — BOLT, Rear Bumper Mtg. (3/8"=16x15/16") e v vvvrncerercrannarannns
4 — RETAINER, Rear Licerse Plate .......... seseesaane N PN
5 — BOLT, Rear Bumper Bar to Center Bracket (3/8"-16 x 3/4Truss HA.) ... v ove v e
6 — BAR, Rear Bumper to Frome - Outer - R\H, cccvvvveveens teertesssanan
7 = NUT, Rear Bumper Mig. Bolt (3/8"-16) .....c.vvvvvenenn. Ceeseereae
LOCKWASHER, Rear Bumper Mtg. Bolt (3/8") ¢ v e vvvenann veesraaaes .o
8 ~ BAR, Rear Bumper to Body - Intermediate - R.H. ..... Cesesressasssa e
9 — SCREW, Body Intermediate and Outer Bars to Body (3/8"-16x 1 1/4") .........
10 — BRACKET ASM., Rear Bumper Center .. ....+- o+ Ceeeeteer s aaanas
11 = NUT, Rear License Plate Mtg. to Valance Panel (1/4"=14 Nylon) .....ouvunn
12 = BAR, Rear Bumper to Frame = Outer = L.H. coecvvves srsaensasan [

GROUP 7.000 ILLUSTRATION 3

Part No.

9788872
9789296
3774573
9789720
9789597
9789861
9414034

120382
9789295
9417750
9789706
9789591

7.836
8.915
8.931
7.836
8.977
7.836
7.800
7.836




| FIREBIRD

CATALOGUE

PART

1969 FIREBIRD FRONT BUMPER

Key Description Part No. Qty. Group
1 Bar, Front Bumper Impact—Center 17
—With 250-350 Engines ............. 9797454 1 7.831 1
—With 400 Engine ... 9795649 1 7.831 19
2 Bolt, Bumper—Front Bumper Impact Bar .. 9785968 AR 7.852
3 Filler, Assy., Front Bumper Center 20
—Upper—Paint to Match ... 9784312 1 7.865 2
4 Shim, Front Bumper Filler to Upper 23
Reinforcement—Right 546135 AR 7.865
—Lleft 9795994 AR 7.865 25
5 Retairer, Front Bumper Emblem 26
—With 400 Engine ... 9785413 1 7.831 27
6 Emblem, Front Bumper ... ........ 9750025 1 7.831 23
7 Use—Nut .. . 120361 1 S.S. 29
—Washer 138479 1 Cat907-A 30
8 Reinforcement, Front Bumper—Lower 3
Right ... .. 9795988 1 7.831 12
9 Bolt, Bumper—Front Bumper Bar
Reinforcement to Frame Bar ... 9789452 8 7.852 /,.’3’3~
100 NUE o 9414511 AR Cat907-A |{ ™
11 Washer, Front Bumper to Frame ... 1362249 4 7.831
12 Bar, Front Bumper to Frame—Right ....... 9789145 1 7.836 34
13 Bolt ... [V PTORON S.S. — —
14 Reinforcement, Front Bumper to
Frome Bar—left ... 9795914 1 7.836 35v
15 Use—Nut .. . 124829 AR S.S. Géf
—~Washer e 446161 AR Cat907-A
16 Reinfcrcement, Front Bumper—Lower—left 9795989 1 7.831

Key

Description

GROUP 7.000 ILLUSTRATION 4

Reinforcement, Front Bumpe: to Frame Bar 9795913

Bar, Front Bumper to Frame—Left . .. ... 9789146
Use—Nut e 124829

—Washer | . 446161
Washer ... 120382
Waeasher RS UPTRT 120394
Reinforcement, Front Bumper—Upper ... 9796068

Seal, Front Bumper Center Filler to Hood 9784316
Nut .. . 9422306
Washer . 9422759

481705
274218
120394
Washer S.S.
Washer, Front Bumper Bar to
Reinforcement ... . e . 9798199
Reinforcement, Front Bumper—Outer
—Right ... ... 9795768
—left R ORI 9795769
Cushion, Front Bumper Impact Outer Bar
) —Right ... 9784327
—Left . 9784328
CBolt 126358
Bar, Front Bumper Impact—Quter
—Right—Paint to Match ... 9784320
—Left—Paint to Match ... 9784321

Part No. Qty. Group

1 7.836

1 7.836
AR S.S.
AR Cat907-A
AR S.S.
AR Cat?07-A

1 7.831

1 7.865
AR Cat907-A
AR S.S.

2 783
AR S.S.
AR Cat907-A
‘10 7.852

1 7.83

1 783

1 783

1 783
AR $.5.

1 7.831

1 7.831




FIREBIRD

PARTS CATALOGUE

1969 FIREBIRD REAR BUMPER

Key Description Part No. Qty. Group Key Description Part No. Qty. Group
1 Bar, Rear Bumper Impact ... . 9795392 1 7.831 9 Use—Nut ... ... 124829 AR S.S.
—Washer ... 446161 AR Cat?07-A
2 Bolt, Bumper—Rear Bumper Bar to
Center Bracket ... 9789597 2 7.852 10 Use—Bolt ... 454905 AR Cat907-A
—Washer ... .o L e 186417 AR S.S.
3 Door and Hinge Assy., Fuel Tank Filler .. 9796286 T 12.945
: 11 Bracket, Rear Impact Bar to Body
4 Bumper, Fuel Tank Filler Door . 9777365 2 12,945 —Intermediate—Left R .. 9795798 1 7.836
12 Bracket, Rear Impact Bar to Body
5 Nut, Front License Plate or Bracket —OQuter—Right ... 9796004 1 7.836
to Valance Panel or Impact Bar 3877254 AR 7.800
13 Bracket, Rear Impact Bar to Body
6 Screw S.S. - - —Intermediate—Right ... . 9795797 1 7.836
7 Bolt R PO P PP R PSP PP PPRPPO 3774573 AR Cat907-A V4 NUE 9422273 AR Cat907-A
8 Bracket, Rear Impact Bar to Body 15 Bracket, Rear Impact Bar to Body
—Outer—Left [FENTT 9796005 1 7.836 —Center ... 9796123 1 7.836

GROUP 7.000 ILLUSTRATION 5




VIEW A"

FIREBIRD

PARTS CATALOGUE

1970-72 FIREBIRD FRONT BUMPER

Key Description Part No. Qty. Group Key Description Part No. Qty. Group
1 Bar, Front Bumper Impact ... 477705 1 7.831 15 Bar, Front Bumper to Frame ... 478660-1 1 7.836
2 Screw —Xs-18-U- ... Std. Stk. —_ 16 Emblem, Front Bumper ... 481543 1 7.831
3 Nut — 3-18-U- ... Std. Stk. — 17 Bolt, Front Bumper ......................... 9795883 AR 7.852
4 Bracket, Frt. Bumper Val. Panel Mtg.

197072 480716 1 7.833 18 Bracket, Front Bumper to Frame ... 478657-8 1 7.836
19 Washer — %, ID x % OD ..o Std. Stk. - -
5 Screw — Y- T4XH 9425451 AR -~ 20 Lockwasher — Mg oo 120383 AR —
6 Nut —%-14x% . 9422619 AR — 21 Nut — Ko- V4 e, 9424985 AR —
7 271184 AR - 22 Bar, Front Bumper to Frame...See #15 ...
8 481705 2 783 23 Washer, Front Bumper to Frame ... 1362249 4 7.831
9 - - - 24 Bolt —¥%-13x1% Std. Sk,  — =

10 Washer — 3 IDx 70D oo 120386 AR — 25 Nut — %13 oo 9422301 AR -
T NUt = 3o T8 - 271184 AR — 26 NUt — ¥ -13 o 480315 2 7.852
12 Screw — H5-18 X% oo 9419402 AR  — 27 Nt — KM oo 9420621 AR —
13 Nut —3-18-U- : - = - 28 Bracket, Front Bumper to Frame—See #18
14 Bracket, Front Bumper Stabilizer to Sheet Front B

Metal Brace ... .. ... ... 481868 2 7.83) 29 Fanel, Front Bumper Valance ... 480628 1 7.833

NOTE: WHERE TWO PART NUMBERS ARE SHOWN, RIGHT ALWAYS PRECEDES LEFT.

GROUP 7.000 ILLUSTRATION 6




FIREBIRD

PARTS CATALOGUE

1973 FIREBIRD FRONT BUMPER

Key Part Name Part No. Group No.
1 — BAR, Front Bumper Impact {Paint to Match) ..... 488410 7831
2—-BOLT(7/16"14x11/4") ... .o, 9427908 8.902
3—BOLTI(7/16"14x 1"} ..ot innens 454944 8.900
4 — REINFORCEMENT, Bumper -Center ........... 488565 7.831
5 — REINFORCEMENT, Bumper - OQuter-R.H. ...... 488566 7831
6 — REINFORCEMENT, Bumper - Lower ........... 488564 7.831
T—=NUTH{3/8"16) .....oviiiivie i e 9414034 8.921
8 — BAR,BumpertoFrame-R.H. ................. 478660 7.836
9—BOLT(1/2"13x11/2") .o vv i i s 427566 8.900

10 — WASHER (17/32°1.D.x11/4"0D.) ........... 1362249 7.831

TP =NUT(1/2713) e 9414511 8.915

12 — WASHER, Bar to Frame {1 1/4" 0.D. x 1/2"1.D.) . —_ S.S.

13 ~ NUT, Bumper Attaching ..................... 480315 7.852

14 — BOLT, Bracket to Frame (1/2”-13 x 1 3/4") ...... 9417800 8.900

15 — BAR, Bumper to Frame —LH, ................ 478661 7.836

16 — STABILIZER, Bumper........... ..o, 489174 7.831

17 —SHIM, Bumper (060} ............covvvrnnnnn 9781850 1.270

18 — REINFORCEMENT, Bumper-Outer-LH.......... 488567 7.831

19 — WASHER,BartoReinf. . ................. ..., —_ S.s.

20 - NUT(7/167-14) .. .. .o e 9424985 8.915

21 - WASHER (15/32"1.D.x7/8"0.D.) ............ - N.S.

22 — LOCKWASHER {7/16") ...t i, 120383 8.931

23 — REINFORCEMENT, Bumper -Upper ........... 488563 7.831

24 - NUT, Bumper Attach. .. ............0vnunnns 480315 7.852

25 —BOLT{7/16"-14x 1"} ... ovviiiivii i 9425343 8.902

26 —SCREW (1/4"-14 x 1) ..t iiiinei i 9425451 8.977

27 —SCREW (B/16”-18 x 1"} ... . i - N.S.

28 — WASHER {11/32”"1.D.x11/4"0D.) ........... 9422759 8.931

29 — PANEL, Front Valance ........... .. ¢c0.vve... 480628 7.833

30 —BRACKET, Valance . ... ....ccovvrvinrnnnnnns 484749 7.833

GROUP 7.000 ILLUSTRATION 7




FIREBIRD

PARTS CATALOGUE

1870-73 FIREBIRD REAR BUMPER

Key Description Part No. Qty. Group Key Description
1 Bar, Rear Bumper Impact — 1970.......... 9799744 1 7.831 12  Bracket, Rear Bumper to Body
— 1971-73 ... 484947 1 7.831 — Right Inner—1970-72 ...
2 Bolt, Rear Bumper Mtg. — % -16x% ... - - - —1973 ...
3 Bracket, Rear Bumper to Body—Left Quter 13 Tab, Fuel Filler Door—1970-72
—1970-72 9799978 1 7.836 14 Screen — % -16x1% ...
1973 48864 1 7.836
?973 ' ! 8 15 Bracket, Rear Bumper to Body
4 Not, Bumper Bar ... 3953056 4 7.852 — Right Outer—1970-72
5 Nt — %16 s 9413322 AR — TIITB
6 Washer ... - - - 16 Door Assy., Fuel Tank Filler
7 Screw — %-16x1% — - - 17 Bumper, Fuel Tank Filler Door ...............
8 Support, Bumper on Rear End Panel 18 Nut, plate to Impact Bar ... .................
—{(welded) ................. 1 7.836 19 Screen — #14-10x % ...
9 Clip, Snubber to Support 1 7836 20 Bracket, Rear Bumper to Body
10 Snubber, Rear Impact Bar to Body ........... 481167 1 7.836 — Left '"“e'::gg'n --------------------
11 Bracket, Rear Bumper to Body 21 Bracket, Rear Bumper 1o Body
: — Right Intermediate—1970-72 ... 477637 1 7.836 et Intormeiate—1930.72
—1973 ... 488636 1 7.836

—1973

GROUP 7.000 ILLUSTRATION 8

1
1
1

AR

N = s

Part No. Qty. Group

7.836
7.836

12,945

7.836
7.836

12,945
12,945
7.800

7.836
7.836

7.836
7.836




FIREBIRD

PARTS CATALOGUE

1974 FIREBIRD FRONT BUMPER

Key Part Name Part No,

1 — BAR, Front Bumper {Exc, Cal, & Md. Replacement) ..........oviererenrvnrenenns 498472

2 — REINFORCEMENT, Bumper Center - LOWer .. ....uviieitniienenirnernenrnsnne 492717

B GUSSET, BUMPBI 4ottt it ittt ctia ittt re ittt e it et aeenn 492937-38

4 — REINFORCEMENT, Bumper —RR HOMzontal +vvvvve v irnnneens 492366

5~ BAR, Bumper to Frame ... ... ....iiuiinreiete it n et reeenrenrenneans 492715-16

6 — BRACKET, Bumper (wW/Impact Prot.) .. ... vttt i i in e et e 495292.93

7 — PANEL, Front Valance (See Data For Colors) v uuvueui s innenscnrnennsnnennnnes 492465

B — BOLT (7/167-14 X 17} 4t ittt iin it iee et e et iierns st eneen e ernrnanns —

O — STABILIZER, BUMP. ..ttt ittt iesen e treriarerennennsnsensonenns 495328
10— SHIM, BUMPBr .ottt i ittt ittt ettt et e ittt e nrarienanenns 3745380
11— SCREW (B/18"-18 X 1-1/4" ) . . i it it ittt ittt it tan et -

B 1 - T - 120376
13—~ WASHER (B/18" 1.D. x 7/8" O.D.) . .. . . . e —
14 — SCREW (5/16"-18x 3/4") ................ e e e 3960314
15 — BRACKET, Stabilizer Mtg, .. .....00viinenenetrnorennneeneernmanesonnsennens 495296-97
16 — NUT (B/167-18 U ) ottt ietii ittt nraetentnensnenenenenenroasirarnsnenss - 3958324
17 — BOLT (1/2-13x 1-3/4 Fluted Shoulder) . ........ccviivint it rnnnrnnnnnnnes See Data
18 — WASHER, Bumper to Frame . ... ..., .ot ivietir it inne s rorranstenansioness 492370
19—~ NUT{1/2"13) ...vvvivnnnnnn. e e e e e e s 9414511
b T s T 9424985
21 = NUT (7716 18) vttt it iierta st ratastaestsanesnoonanennennennens 492949
22 — NUT (PUSh-OM 7/ 16" ) i ittt ittt ertaeee s tr et an st tnataenannsens -

b R N T - B U 492949
24 — BOLT (7/16™14 X 1-1/ 27 ) it ittt ittt te e tn s eeen s ennenneroaenennns 3955019
25 —WASHER (1/27 1.D. X 7/8” O.D.) . 1 ittt ettt tttnn it iirnereenrnrnrnraensnens -

26 — NUT (3/8"-16 “U"} ......... I 1494254
27 — BOLT, Reinf, t0 Bar . uvvv ittt tn et et enreenenneeansoeraseretassnoanensnsns 9795883
28 — BOLT (3/8'"-16 x 1-1/4" Hex, Hd. - Pointed) ...........ciiiveinirennrinnennnans 492746
29 — NUT (3/8”-16) .. .vvvireniirnnen e e e e e e 1378333
30 — BRACKET, Panel to Supt, ....... i i e areeraa e e 484749
31 - WASHER (5/16” 1.D. x 1-9/64" O.D.) .. ... iinvnriiiinrnarnerotenrtneneenennn -

B2 = SCREW (B/18 18 X 17 ) vttt intiern et in e anrnnsoneesoonsesonenennsnns -

B3 = SCREW (1/47-14 X 1) L ittt ittt ittt ey -

GROUP 7.000 ILLUSTRATION 9

Group No.

0P o
ONW
-

-
N
\‘.
o

7.831

©
8

7.874
7.836
8915
8.915
71874
S.8.
7.874
7.852
S.8.
1.874
7.874
7.874
6.760
7.833
S.S.
S.S.
S.S.




PARTS CATALOGUE

1974 FIREBIRD REAR BUMPER

Key Part Name
1—BAR, RearBumper . ... ... ..ttt ittt e ensnoneens
2 — RETAINER, Bar to Reinforcement—Upper . . . ... ... ...t viennennn.
3 — RETAINER, Bar to Reinforcement—LowWer . . . . ... ... .00t etnenroonnas
4 - REINFORCEMENT, BUmper . . .. ...... .0ttt iienononetnensnnns
B = PLATE, Bumper Mtg. . . . . .. .t ittt it i ettt s ettt s inn e
B—BRACKET, BartoBody Mtg. . . . . ... ittt it ittt ittt e ananns
T —TAB, Fillor DOoOr . ... ... ittt an et tat ottt et e
B—DOOR, Fusl Fillor . .. .. ...ttt ittt ittt s i naer e ann
O~ BRACKET, BUmperJacking . . . . vt v vttt it it e i ettt e e
10— ABSORBER, RearBumper Guard . .. ... ..... 0o i it i ir i inenernnens
11 — WASHER (15/32” 1.D. x 1-1/470.D.x 1/8") . . . . . ... ittt it i e e as
12— BOLT (716" =14 X 11/ 2] it i ittt it ettt ittt
13~ WASHER (Sealing) . .........o0ti ittt einnnarenennneennes
14 — NUT & WASHER

------------------------------------------
---------------------------------------
.................................

..............................

19 — BUMPER, Filler Door
20 — NUT (7/16"-14 “U")

.......................................

GROUP 7.000 ILLUSTRATION 10

Part No,

492015
493444
493445
492752
494584
492822
9796700
492754
498701

9425080
7583561
4801719

9424985
9777366
492049

Group No,

7.831
7.836
7.836
7.831
7.831
1.836
12,946
12.945
7.838
N.S.
N.S.
8.900
12,183
12,118
N.S.
N.S.
N.S.
8.916
12.945
7.874
N.S.
N.S.




RAME HANGER BAR

-
5

£
W RTAIANCEPANII  BUMPER 15
& B NUTS BOLTR AT FRAME & RAD. SUPT.

3
R
R

N PN - FRONT BUMPER BAR (BLACK URETHANE)
\y T ,\ . R&RVUANCETINT
N 7 R & R ASM BY 2 NUTS AT EACH FRAME HANGER BAR
A R N R & R INNER REINF ATTACH NUTS--BOLTS
O Y At TR TORQUE HANGER BAR NUTS 45 60 LB.FT.
N e NP Wy . ')»}
\\\\“\ & ‘ —— . @
SO é EBONT VALANCE PANEL
\\\\TJ\ R & R SCREWS '
R & R LICENSE PLATE MOUNTING



FIREBIRD

PARTS CATALOGUE

1975 FRONT BUMPER

Key Part Name Part No. Group No.
1= BUMPER, Bar & GUATd . ... .veevnunnnr e reennnaeetnnmneeneenninrererannsnnns 498472 7.831
2—BRACE, Bumper to Bar ........c.oivivtitirteannitoeteraeninaneeeeessoonnnns 499405 7.831
B3 —GUSSET ASM,, BUMPEr ...ttt iiiitii st nr et ennrnrarsoransannesns ... 497465-66 7.831
4 — REINFORCEMENT, IMpPort Bar . . ... coviiinnnencicnaerannrnenrnrnrrssnnsns 7.831
5 — BOLT, Tension Rod (3/8'-16 x 42-1/4") 7.874
6—BAR, Impact Bar 10 Frame ........vvitienrinattinnertaicnnnssnnennieennnen 7.836
7 — BRACKET, Impact Bar to Frame ............. e 7.869
8 — BRACKET, Reinforcement to Frame Bar - e .. 7.831
9 — REINFORCEMENT, Center-LOWer . ... . ... .ccutreivnnnrttnennnaanneeraennnsns 7.831

10 — BRACKET, Valance Panel to SUPE, .. ... ..ottt iiiiitirrerannnaneensansnnnns 7.833

11 — PANEL, Front Bumper Valance .........c..cvuiiunrnrrorennonansssenssosanssed See Catalog 7.833

12 =~ BOLT (/8 A8 X 1-1/8") vttt ittt iieetatiaees i eesoasennnennsansannns 9420462 7.874

18 — NUT (3787168 “U' ) ittt vtittetenticanssotnonerneronneannenssasntonensans 416574 7.874

14 = NUT (B/87-18) ... iiitit it ine ittt s st iatatonernaasansenssaenensnnsson 1378333 6.760

16 — BOLT {7/16 14 x 1-5/18" ) ..o iii ittt te ittt carnatneasaansantanenn 494294 7.010

16 — STABILIZER ASM., BUMPEr . ... ...t ener s ettt s e asstaneesssnsnansss 498951 7.831

17 — NUT (/8716 Ny-LotK) .. oviii ittt i ittt s vt st onanenss Se... 3979999 6.896

18 — SHIM, Stabilizer ... ... ..vuviervnnen s st sisaearasnsenenereeronsncnenons - 3745380 8.016

19 — WASHER {15/32 1.D. x 1-1/8" 0.0, . .ottt ittt caeaiaatnaaaenns 1347774 12.981

20 — SCREW (5/167-18 X 13/16™ ) L iviiit i ieeteteeeernriasasssssasassornnannns 3960314 1.276

21 — BRACKET, Stabilizer Mg, .......cvviiiiiiiiiiiinerainiercnaraneneansnnns 495296-97 7.831

b LU T T A - T L . 3958334 8.083

23— BOLT (12713 x 1-1/8" ) i i ittt is ettt it tnanas s snasaretennas 492975 7.874

24 —WASHER, Barto Frame . ...........cvuritintintneenraeranrnsrnsnnconaneenss 492370 7.874

28 — NUT (1/2713) . itiirerininnttnintsenencnrnenravanaes e 9414511 8.915

26 — WASHER (3/8 X B/4") it iiii ittt ittt ittt et nii e aneaans 446208 8.929

b L i 7 T - 9424985 8.915

28 — NUT (7/16-14 "*U”) 492949 7.874

29 - NUT (7/167-14") ... ..... e 6262212 0.002

30— BOLT (7/16"-14 x 1"} 454944 8.900

31 —WASHER (1/27 1.D. x 7/8” O.D.) . . ..ot e vttt it i s iscannas .. 3990160 7.874

32— BOLT (7/16"-14 X 1172 ) L. it ir ittt st ias e trasaans 332319 7.874

33— BOLT {7/16"-14 X 1-1/4" ) . ittt ittt a et e et saas 9795883 7.874

34— WASHER (5/16" X 34"}t . iiiie i in ittt iansieitiansassrosasacasnrsnsansn 120386 8.929

35 — SCREW (5/16 7 -18 X 1) .ttt i irirareen st antrsarassaasistsannnnns - N.S.

368~ SCREW (1/47-14 X 1) i ittt ittt teeetatnssnsnssoeensinenosasnaensonns - N.S.

GROUP 7.000 ILLUSTRATION 11



FIREBIRD

PARTS CATALOGUE

CoONTALWN

1976 "F” FRONT BUMPER

BAR, Bumper Impact . . .. ... . . e
REINFORCEMENT, Bumper Impact Center . .......................
REINFORCEMENT, Bumper ImpactCenter . .......................
NUT, Center Reinforcement (3/e"—16) . ...... ... ... ... ... ... . .....
BOLT, Brace .. ... . .
WASHER, Reinf. to Frame Frt., Inner ("%/32" I.LD. x 1'/s" O.D) ...........
NUT. Supportto Frame (3/s"—16) . ... ... .. . ... . .. .
SCREW, Frt. End Pnl. Reinf. Asm. to Ctr. Brace (8/16"—18 x /") ... . ...
BRACKET, Stab. Mtg. .. ... . ... . . e
NUT, Stab. Mtg. Bracket (8/+"—18U) .. ... ... .. . .. ... . ...
SHIM, Stabilizer . ... ... . . . ... . e
STABILIZER, Bumper . ....... .. . e
NUT, Stabilizer (3/a"—16) .. . ... e
BRACKET, Frame Barto Frt. End . ... .. oo e
BOLT. Bumper Mtg. . .. ... e s
BRACE, Bumperto Frt. Bar . .. ... ..ttt e
BOLT, Bumper (/i"—14 x 11) ... 0
NUT, Bumper Mtg. ("/1"—14 Flanged) . .................. ... ... ...
BAR, Bumper Impactto Frame .. ............ .. .. i
NUT, Bar (/2"—13) . .
WASHER, Impact Bar (3/a” x 174"} .. ..o
NUT, Bumper Attaching {/+¢"—14 Flanged) .. ......................
NUT, Support to Frame (3/s"—16) . . . .. ... . . . . e
WASHER, Bar (3/s") . . . oo
REINFORCEMENT, Bumper Impact, Quter .. ... ... .. ..............
REINFORCEMENT, Bumper iImpact, OQuter . .. ......................

GROUP 7.000 ILLUSTRATION 12

7.831
7.831
7.831
6.760
7.874
7.832
7.840
1.276
7.831
8.083
8.016
7.831
6.896
7.828
7.874
7.833
7.874
7.874
7.836
8.915
7.865
7.874
6.896
8.929
7.831
7.831




FIREBIRD

PARTS CATALOGUE

- b
wN =

-
CoNMITARLON=

1976 "F" REAR BUMPER

REINFORCEMENT, Impact Bar . .. ... .ottt
BRACKET, Bumper Jacking .. ........... ...,

BOLT (*/s"—16

X 3/;") .........................................

RETAINER, Bar to Reinforcement . . ................... ... un.
BAR, Rear Impact . ... ... ...
NUT & WASHER ... ... . ittt ittt sseaans
RETAINER ASM., ImpactBar . ............. ... ... ..
ABSORBER, Impact Bar (Partof ltem B) .. .......... ... .. ... .. ....

BRACKET, Bar
NUT (/1s"—14)
WASHER (*/s."

toBody Mtg. . . ... e

LD, X 13/2" O.D) oot

WASHER (Sealing) (/22" 1.D.} . ...

NUT {*/s"—16)

7.831
7.869
8.900
7.836
7.831
12.118
7.836
N.S.
7.869
8.915
N.S.

N.S.

GROUP 7.000 ILLUSTRATION 13




e® N o sWN=

15.
16.

17.
18.
18.
20.
21,

22,
23.
24.

FIREBIRD

PARTS CATALOGUE

1976 "F" REAR SUSPENSION

YOKE, Rear Universal Joint .. ...... ..
REPAIR KIT, Universal Joint Front . . . ..
SHAFT ASM., Propeller . ............
BOLT, Prop. Shaft 1o Axle Flange

(/16" —24 x 17/26") .. ...
STRAP, Prop. Shaft U.J. Bearing to
Flange ....... ... ... .. ... .. ... ...
BUMPER, Pinion Nose ..............
BOLT, Pinion Nose Bumper (®/1¢"—12 x
7 T
CARRIER & TUBES ASM., Differential .
NUT, Spring Bumper Asm. ... ... ... ...
BRACKET, BumperMtg. . . ...........
SCREW, Bumper Mtg. (*/s"—16 x 1'/s") .
BUMPER ASM.,, Rear Spring . ... ... ..
BOLT, Spring & Shock Plate (/1"—20 x
1508
BOLT, Spring to Plate (/i1s"—20
U-Shape) .......... ... .. ... ... ...
PIN, Spring Shackle .. ..............
LOCKING NUT, Spring Shackie Pin
(/0" —20) ...
SHACKLE, Rear Spring .............
BUSHING, Rear Spring . . ............
SHAFT, Rear Stabilizer ..............
BOLT, Rear Stabilizer (/16" —18 x 3/4") ..
SCREW, Stab. Supt. Brkt. */s"—16 x
V")
BOLT, Stab. Bar (*/,"—16 x 2'/4") ... ..
BRACKET, Stabilizer Link . ... ... .....
WASHER, Stab. Shaft Supt. (1" x /") .

25.
26.
27.
28,
29.
30.
31.
32.
33.
34
35.
36.
37.
38.
39.
40.
41.
42,
43.
44.
45.
46.

47.
48.
49.
50.
61.
62.
63.
54.

GROUP 7.000 ILLUSTRATION 14

LOCKING NUT, Stabilizer (*/s"—16) . . ..
BRACKET, Stab. Link Attaching . ... ...
LOCKWASHER, Rear Stabilizer (/") . ..
NUT, Rear Stabitizer /" —18)........
BUSHING, Rear Stabilizer . .. .........
DRUM, Rear Wheel Brake ...........
NUT, Wheet Hub Bolt .. .............
WHEEL. Rear .....................
SCREW, Shock-Upper (*/+4"—18 x 1.00)
SHOCK ABSORBER ASM., Rear . ... ..
RETAINER, Shock Absorber . . ... ... ..
GROMMET, Shock Absorber .. .......
NUT, ShocktoBrkt. ... .............
BRACKET, Stab. Shaft . .............
BUSHING, Stab. to Axle .............
NUT, Spring & Shock Anchor Plate . ...
PLATE, Spring & Shock Anchor .. ... ..
CUSHION, Lower Rear Spring ........
BUSHING ASM., Rear Spring-Front . . ..
SPRING, Rear Leaf _........... e
BOLT, Spring Front Eye Brkt. .........
LOCKWASHER, Spring Front Eye Brkt.

/) e
WASHER, Spring FrontEye . .........
WASHER, Spring FrontEye .. ........
LOCKWASHER, Spring Front Eye ('/y") .
NUT, Spring Front Eye Bolt ('/,"—20) . . .
NUT, Spring Frt. Eye Brkt. (3/,"—16) . . ..
BRACKET, Spring Frt. Eye ...........
BOLT, Spring Brkt. ('/,"—20 x 47/s") ...
CUSHION, Spring-Upper ............

7.242
7.242
8.931
8.91%
7.243
5.809
5.813
5.803
8.977
7.345
7.389
7.388
7.347
7.242
7.243
7.5616
7.518
7.545
7.504
7.603
8.977

8.931
0.002
6.516
8.931
8.916
7.630
7.628
7.604
7.546




FIREBIRD

PARTS CATALOGUE

1967 FIREBIRD FRONT COIL SPRING USAGE
CHART—GROUP 7.412

Air Conditioning Firm Ride & Handling
6 Cyl. 6 Cyl. 8 Cyl. Eng. 8 Cyl. Eng.
g < E s | 1-Bbl. Eng. | 4-Bbl. Eng. _ Auto. Trans. | Hydra Matic
@ o o r=1 =
— [+a] - [==] - . . N . . . . N
A T < g T < S 2 = = h= 2 2 e =
- [i~] . [ . =9 [=] [=] (=] (=4 (=] (=] [=1 [=1
< [ . g [ . o Y W =i [% S . >
2 121 8| 8|2 | 8 |8E|E5|55 | 82|52|82 |82 |5=<
2337(F/6) | 397900 | 397913 | N.A. |384241 |397908| N.A. | 397899 | 397908| 397899 | 397910 | N.A. | N.A. | N.A. | N.A
2367(F/6) | 384241 { 397905 | N.A. | 381939 | 397910} N.A. (397913 |397910|397905}397910 [ N.A. | N.A. | N.A. | N.A
2337(F/8) [397908| N.A. | 397908|397910] N.A. | 397910 | N.A. N.A. N.A. N.A. 1397908 [ 397910 | 397910 397910
1 h 7
2367(F/8) 13979101 N.A. |397910 | 388281 | N.A. (398883 | N.A. | N.A. | N.A. | N.A. [397910 397912 | 397910 | 398883
1967 FIREBIRD REAR LEAF SPRING USAGE
CHART—GROUP 7.503
6 Cyl. 400 326 . Firm
;“e"r‘:z's Standard 4-8bl. Sport 4-Bbl, ggt'i';‘rf Ride &
Eng. Option Eng. Handling
2337(F16) N.A. N.A. N.A. N.A. 3917544 3917544
2361(F16) 3917541 3917543 N.A. N.A. 3917545 3917545
2331(F/8) N.A. N.A. 3917544 3917544 N.A. 3917544
2361(F/8) 3917543 N.A. 3917545 3917545 N.A. 3917545

GROUP 7.000 SPRING CHART ILLUSTRATION 1




A
K
-
M
A
K
=
cf

PARTS CATALOGUE

GM

| zeusr | - _ - _ VTN ~ (8/319¢2 |
| csecsze | - _ - | evszey | (8/de |
| - _ ZelLsy _ YG6£6L6 _ 256€6.L6 _ 3:52_
_ - _ GS6E6L6 | 8ysz8y _ LS6E6L6 _ (9/4)L€€2

INIONI NOILdO

199y

“TAD-9

ONITANVH 8 3d1d Wald

-

€0S°Z dNOYO — ATIWISSY ONIHSNE ANV ONIdds — 4V31 AVIY qAIg3did 8961

| csssscjotszeczioceelotocseeiocetaosses] — | — | — | ieemee |oszsscloteses] — |oveeg|e/asee |
| ovecet|soscec|otsssesoscetfotesetlereee] — | — | — Jotececjorecec]aoscee] — [soszscleraceet |
_ - _ - _ - _ - _ - — |e16£6€]806L6€ &w&m_ — |evorgel — |vO6L6E _vmvmn__stkonu_
_ - _ - _ - _ - -] - T%&LQ&%T%&L - __vmxi - ﬂo_mgm_ooo&n__stznmm_
‘puoy | 'puod | rpuon | puod | ‘puo) | ‘pucd | ‘Bug R >y |uondg| pio |uondpl ‘Bug pio $a149¢ 1
vy ay | av | v | av | av |98 ¥ | yum | x3 | sods |-puois | wods |-qg v | -pudis | jspow
UM | ox3 | ym | X3 | yum | ox3 14D 9 | Bug | “Buz | ooF oor |40 9
“supJj | 'supi] 98 L1981
SUOW-DIPAH 'SUDI] "UDW oy | uow K9 [ ¢
14D 8 00Y 14D 8 00¥ > 8 osehad g osel i . |
Buiuowpuo?r
ONINANYH 3 3014 Wald ay

TV L dNOYD — LAVHD IDVSN ONI¥dS 1100 INOY4 adig3did 8961

GROUP 7.000 SPRING CHART ILLUSTRATION 2




[ zetisr ZELLsy _ 8vsesy 8v5esr zZELLSy “zELIgy 8YSI8Y YE968L6 ez |
| 9e9s8s6 9c968cs | 8vSe8Y 85zl 996846 9£96846 8YSZ8Y 8v58Y ez |
1 NOILO Ot .
94D 8 TN ‘18d ¥ 180dS oor 146d ¥ 88 7 88 L S31uds
A0 9 oor Hvwvy ose ose D 9 1300w
0oy
| oONnanvH 2 308 wad | QAIVANVYLS i
i e -
D nnw | £0S°Z dNOYD — L¥VHD IDOVSN ONIYdS 4V dvIH QA9IAId 6961 ,_
© e
-
I I
0] —
<X
S] - .
(0 R | rretess | cesscelvressss] Tissse vezsec] vressco) Yve8sLe] 18z8sc iazesc | teeest | ziscoe | Lazsse £9€T
=t Pl | E888cc] Clessb| zissec] Olesst 18z88¢ | esseot] z16s6¢] 1888t 08z88E| Z1646E | oL66€ | £0646E LEET
(Y < 1 NOISSIWSNVYL DILYWVIQAH 00V 1H
- vrg8os6 ] T16Z6E] Tlol6E] OL6L6E 8788t | 818z8¢C 18zgsc | c0ssse fovoveE] 4987
I zlezst | o16468] 016£6E] 806£6E (8z8ac | 6vOV8E £0626¢ | 806L68 | 6vOVYBE ] LEET
I NOISSIWSNYY1 DU VWVYAQAH 0SE IH

17re86s8] zrszee] esssat] 21668] Tresee | orezet] vezesclrvessse] cesssc] tszesc| siszec | iszesc] ziszec | iszase | tezsse | c06zet Jeesise | socz

p—

CL8LBE | OL6L6E| Zies6E| OL6L6E| OlsL6E| CTOLOE] 18288C | Ti6L6E| 216L6€ | 1BIBBE[ 6€61BE| 08ZBEE| 0(6L6€ | 016468 | LO6L6E| B806.6€ [ 8YOVBE LEET

GM

I
1 NOISSIWSNVAL JILYWOINY ¥ TYNNVW

x

GROUP 7.000 SPRING CHART ILLUSTRATION 3

w & = ]
© © ~N » — O o > - On m
>»Eaulpmaelrx wlpm o w >z >%A Ow ezl @ w |2 w Own ad IS ) NS > vz
n308ln508)n3BB|nAES)nIBR] Al | 338 0838 Erg i gl 22 | 335 152 @ o5 z 0
S el WA i Tl ol Wil I =17 °|7 | Bf |588 (5858 BS | B8 [ 82 | § | %8
Zz = - =
.Fﬂ ONITANYH % 3014 Wild ONINOILIANOD ¥V ol “
B TIV'Z dNOYWO — LIVHD FOVSN ONIAdS OO INO¥ QHTINE 6961




FIREBIRD
PARTS CATALOGUE

1970 FRONT COIL SPRINGS

MANUAL AND POWERGLIDE TRANSMISSION

STANDARD WITH A/C
6 CYLINDER 350 V-8 400 V8 350 v-8 400 v-8
39956362 3982346 3982346 344537 3982356
HT 350 TRANSMISSION
-
350 v-8
6 CYLINDER EXC A/C WITH A/C
| 3996362 3982346 344537 |

HT 400 TRANSMISSION

1
400 ENGINE EXC RAM AIR RAM AIR I RAN(‘LQ_%F)‘ v
EXC A/C WITH A/C EXC A/C WITH A/C
3982346 3982356 344537 3982356 344537
1970 REAR LEAF SPRINGS AND BUSHINGS
F -
6 CYLINDER 350 v8 400 V-8 EXC TRANS AM TRANS AM
R 480878 480878 482548 481612
L | 480878 480878 482548 481612

GROUP 7.000 SPRING CHART ILLUSTRATION 4




MANUAL AND POWERGLIDE TRANSMISSION

FIREBIRD

PARTS CATALOGUE

1971 FRONT COIL SPRINGS

TRANS. AM. AIR CONDITIONING WITH
& =
6CYL. 350 400
MODEL | ¢1p. 2 BBL. FORM. 400 ENG. 350 | TRANS. AM, 100
WITH o gL | ®FORM400 | o
455 ENG. W445 ENG. .
2387 | 3996362 | 3982346 344537 3982346 | 344537 3988100 | 3982356
HT 350 TRANSMISSION
6 CYL. 350 2 BBL.
STD. EXC.A.C. | WITHA.C.
2387 | 3996362 | 3982346 344537
HT 400 TRANSMISSION
400 ENG. 455 ENG.
EXC. A. C. | WITH A. C. EXC. A. C. | WITH A. C.
2387 3982346 3982356 3982356 3988100
1971 REAR LEAF SPRINGS AND BUSHINGS
MODEL 6 350 400 FORMULA 400 FORMULA 400 | TRANS.
CYL. ENG. ENG. |Exc. F60 x 15 Tires | W/F60 x 15 Tires| AM
2387 R | 480878 | 480878 | 482548 482548 481612 481612
L | 480878 | 480878 | 482548 482548 481612 481612

GROUP 7.000 SPRING CHART ILLUSTRATION 5




PARTS C

FIREBIRD

ATALOGUE

1972 FRONT COIL SPRINGS

MANUAL AND POWERGLIDE TRANSMISSION

TRANS. AM. AIR CONDITIONING WITH
&
6 CYL. 350 400
STD. 2 BBL. FORM. 400 ENG. 350 | TRANS.AM. | 49
WITH 2ggL, | &FORMA00 | o\
455 ENG. W445 ENG.
3996362 | 3982346 344537 3982346 | 344537 3988100 | 3982356
HT 350 TRANSMISSION
6 CYL. 350 2 BBL.
STD. EXC.A.C. | WITHA.C.
3996362 3982346 344537
HT 400 TRANSMISSION
400 ENG. 455 ENG.
EXC. A. C. | WITH A. C. EXC. A, C. WITH A. C.
3982346 3982356 3982356 3988100
1972 REAR LEAF SPRINGS AND BUSHINGS
6 350 400 FORMULA 350 or 400 |FORMULA 350 or 400} 455 HO
CYL. ENG. ENG. {Exc. F60 x 15 Tires | W/F60 x 15 Tires ENG.
R | 480878 [ 480878 | 482548 482548 481612 481612
L | 480878 | 480878 | 482548 482548 481612 481612

GROUP 7.000 SPRING CHART ILLUSTRATION 6




FIREBIRD

PARTS CATALNGHE

GM

1973 SPRING CHARTS
Follow the three steps below to utilize the 1973 Spring Charts.
1. Select the model desired with the base sprung weight on Chart A",
2. Then select options accordingly shown on Chart "B’ and add that weight to the base sprung weight.

3. Once accumulated weight has been determined refer to Chart “C” and select correct spring.

CHART "“A"

BASE SPRUNG WEIGHT

MODEL FRONT REAR
2Fs87 Firebird 795 542

CHART “B"

RPO OPTIONS FRONT REAR
CF7 Sun Roof 25 3.0
C60 Air Conditioning 54.0 2,0
D55 Floor Console 35 25
JL2 Power Disc Brake 4.6 1.0
LS2,L75 4554 8.C, Engine 1125 13.0
L30 350 2 8.C. Engine 99.0 11.6
L65 400 2 B.C. Engine 101.0 11.5
L78 400 4 B.C, Engine 106.0 13.0
M38 Hydramatic Transmission 8.0 35
M40 Hydramatic Transmission 14.0 6.0
N41 Power Steering 14,5 o}
Vo1 H.D. Radiator (w/V-8 Eng.) 7.5 0
ws4 Trans. Am Option 4.0 38.5
W66 Formula Option 2.0 11.0
Y99 Handling Package 4.0 3.5

CHART “C”

FRONT SPRINGS — GROUP 7.412

MODELS PROD. CODE SPRUNG WEIGHT SERVICE CODE
Ail 6 Cyl. AE, AF, AM All AF
All 8 Cyl. AR, AU 0-240 AU
AV, AW 941-1000 AW
CR, CS 1001-Over CR
AF 3996362 AU 3996365 AW " 344537 CR 3998629

REAR SPRINGS — GROUP 7.503

MODELS PROD. CODE SPRUNG WEIGHT SERVICE CODE
All 6 Cyl. or 350 V-8 (Exc. Formula) PA, PB All PA
400 2 8.C. or Formuta (Exc. Y99) PR, PF All PR
Trans. Am or Formula (w/Y99) PJ All PJ
PA 480878 PJ 481132 | PR 482548

GROUP 7.000 SPRING CHART ILLUSTRATION 7



FIREBIRD

PARTS CATALOGUE

GM

1974 SPRING CHARTS
Foliow the three steps below to utilize the 1874 Spring Charts.
1. Select the model desired with the base s;;rung weight on Chart A",
2. Then select options accordingly shown on Chart *‘B" and add that weight to the base sprung weight.
3. Once accumutated weight has been determined refer to Chart “/C’* and select correct spring.

CHART “A"
1974 FIREBIRD

BASE SPRUNG WEIGHT

MODELS FRONT REAR
2Fs87 Firebird Hdtp. Cpe. (6 Cyl.} 812 696
CHART ''B”
1974 FIREBIRD
1
R.P.O. OPTION WEIGHTS FRONT REAR
o -
c60 Air Conditioning 54.0 2.0
D56 Floor Console 3.5 25
JL2 Power Disc Brake 45 1.0
LS2 455 4 B.C.S.D. Engine 1125 135
L30 350 2 B.C. Engine 99.0 1186
L6S 400 2 B.C. Engine 101.0 1156
L75 456 4 B.C. Engine 110.0 13.0
L78 400 4 B.C. Engine 111.0 13.0
Mm38 Hydramatic Transmission - Lt, Duty 8.0 3.6
Mao Hydramatic Transrission 140 80
Us7 Stergo Tape Player 4.0 1.6
ue3 Radio 3.0 1.0
vO1 Heavy Duty Cooling 6.5 0.0
WX3 Shaker Hood 4.0 0.0
CHART ““C”
FRONT SPRINGS—GROUP 7.412
MODELS SPRUNG WEIGHT PART NO.
2FS87 (ecCyl.) All 3996362
2FS87 {w/8 Cyl. & F78-14 or GR70-15 tires) 0937 3896365
938-999 344637
1000-Over 3898628
2FS87 (w/8 Cyl. & E78-14 or FR78-14 tires) 0-906 3996366
907-969 3445637
970-Over 3998629
REAR SPRINGS—GROUP 7.503
MODELS SPRUNG WEIGHT PART NO.
2FSs87 {6 Cyl. or 360 exc. Formula) Al 480878
2FS87 {400 2 B.C. or Formula) All 482648
2F887 (Trans. Am or Formula) All 481132

GROUP 7.000 SPRING CHART ILLUSTRATION 8




FIREBIRD

PARTS CATALOGUE

GM

1975 SPRING CHARTS

Follow the three steps below to utilize the 1975 Spring Charts.

1. Select the model desired with the base sprung weight on Chart “A”.

2. Then select options accordingly shown on Chart “B” and add that weight to the base sprung weight.
3. Once accumulated weight has been determined refer to Chart “C” and select correct spring.

CHART ‘iAH
1975 FIREBIRD

BASE SPRUNG WEIGHT J

MODELS FRONT REAR
2FS87 Firebird Hardtop Coupe (6 cyl.) 854 590 l
CHART HB!!
1975 FIREBIRD
R.P.0. OPTION WEIGHTS FRONT REAR
A31 Power Windows 2.4 2.6
C6e0 Air Conditioning (L22 - 6 cyl.) 42.5 5.0
(L30, L76, L78 - 8 cyl.) 50.0 2.0
D55 Floor Console 3.6 2.5
JL2 Power Brake 5.0 1.0
K19 Air Injection System (L22 - 6 cyl.) 6.0 0
(L30, L76, L78 - 8 cyl.) 7.0 0
L30 350 2BC Engine 99.0 12.7
L76 350 4BC Engine 91.5 13.0
L78 400 4BC Engine 106.8 13.7
M38 Hydramatic Transmission 7.0 3.0
N10 Dual Exhaust 4.0 6.4
TP1 Maintenance Free Battery (L22 - 6 cyl.) 5.6 0
(L30, L78, L78 - 8 cyl.) 5.7 0
us7 Stereo Tape Player 4.0 2.0
ue3 Radio 3.0 1.0
Vo2 H.D. Radiator 7.5 0
CHART “c!!
1975 FIREBIRD
FRONT SPRINGS — GROUP 7.412
[ SPRUNG PART
MODELS WEIGHT NUMBER
L |
All w/FR78-15 or F78-14 Tires 0-922 . 3982356
923-969 3982356 .
870-Over 3988106
All w/GR70-15 Tires 0-981 3082356
982-1040 3988106
1041-Over 3988108
1975 FIREBIRD
REAR SPRINGS — GROUP 7.503
| SPRUNG ] PART ]
MODELS WEIGHT NUMBER
All L22 - 6 cyl. & L30, L76 - 8 cyl. exc. Formula All 494776
All L76 - 8 cyl. w/Formula & GR70-15 Tires All 482548
All L78 - 8 cyl. w/M38-H.T. & GR70-15 Tires All 482548
All L76 - 8 cyl. w/Formula & FR78-15 Tires All 481132
All L78 - 8 cyl, w/M38-H.T. & FR78-15 Tires All 481132
All L78 - 8 cyl. w/4 Spd.-M.T. All 481132

GROUP 7.000 SPRING CHART ILLUSTRATION 9




FIREBIRD

PARTS CATALOGUE

GM

1976 FIREBIRD

Follow the three steps below to utilize the 1976 Spring Charts.

1. Select the model desired with the base sprung weight on Chart “A”,

2. Then select options accordingly shown on Chart “B" and add that weight to the base sprung weight.
3. Once accumulated ‘weight has been determined refer to Chart ““C” and select correct spring.

CHARTA
Base Sprung Welight
Models prng =9
Front Rear
2FS87 Firebird Hardtop Coupe (6 Cyl.) 857 585
2FT87 Firebird Esprit Hardtop Coupe 865 599
2FU87 Firebird Formula Hardtop Coupe 952 607
2FW87 Firebird Trans Am Hardtop Coupe 952 602
CHARTB
[ RP.0. Option Weight 1 Base Sprur:_g Weight
0. Option Welghts Front Rear
A31 Power Windows 2.4 2.6
C60 Air Conditioning — Custom (L22—6 Cyl.) 37.5 4.0
(L30, L75, L76, L78) 56.0 4.5
D55 Floor Console 3.6 2.5
JL2 Power Disc Brakes 4.5 1.0
K19 Air Injection System (L22-—8 Cyl.) 8.5 0
(L30, L76, L78) 7.0 0
L30 350 2 BC Engine 775 13.0
L76 350 4 BC Engine 79.5 13.0
L78 400 4 BC Engine 83.5 13.7
L75 455 4 BC Engine 96.0 13.0
M38 Hydramatic Trans. 7.0 3.0
us7 Stereo Tape Player 4.0 2.0
uss AM-FM Stereo Radio 3.4 3.4
ues3 AM Radio 2.5 1.0
ueg AM-FM Radio 3.0 1.0
Vo2 Super Cooling Radiator 7.5 0
W66 Formula Option Group J 1.0 3.0
CHARTC
FRONT SPRINGS
Models Sprung Weight Part No.
ALL w/FR78-15 or F78-14 Tires 0-920 3988113
921-957 3988114
958-Over 3988116
ALL w/GR70-15 Tires 0-988 3988114
989-Over 3988116
REAR SPRINGS
Models Sprung Weight Part No.
ALL L22—6 Cyl. & L30, L76—8 Cyl. exc. Formula ALL 494776
ALL L76—8 Cyl, Formula ALL 430884
ALL L78—8 Cyi. w/M38-H.T. ALL 480884
ALL L78—8 Cyl. w/4 Spd.-S.T. ALL 481132
ALL L75—8 Cyl. ALL 481132

GROUP 7.000 SPRING CHART ILLUSTRATION 10




